
 
 
 

Desalination and Water Purification Research  
and Development Program Report No. 155 
 

Treatment of Concentrate  
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

U.S. Department of the Interior 
Bureau of Reclamation                                          May 2009 



REPORT DOCUMENTATION PAGE Form Approved 
OMB No. 0704-0188 

Public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data sources, gathering and maintaining 
the data needed, and completing and reviewing this collection of information.  Send comments regarding this burden estimate or any other aspect of this collection of information, including suggestions for 
[...]
means of reducing the amount of solids, in brine or as solids, requiring disposal 
(as well as reducing the environmental footprint and reducing disposal costs).  
Disposal of any remaining wastes, however, is generally restricted to those listed 
for brine and mixed solids.   

Analysis revealed that, besides the more typical ZLD processing technologies 
(thermal brine concentrators, thermal crystallizers, spray dryers, RO, and 
evaporation ponds), there are emerging commercially available patented 
technologies for high recovery processing of concentrate.  Thus, technical 
feasibility of high recovery processing is not an issue.   

Additional processing of concentrate is costly, and the various technologies used 
in other industries are, in general, too costly for municipal application.  The 
elevated costs of high recovery processing result from both high capital cost and 
high operating costs.  Some processing approaches with lower capital costs have 
higher operating costs such that annualized costs remain high.  Operating costs 
are typically high from either high energy requirements or high chemical usage 
and high solids disposal costs.  Cost reductions will be necessary before using 
high recovery technologies in most municipal settings.   

Review of pathways to cost reduction suggested that recovery of individual salts 
in commercial grades for market (selective salt recovery) is worth considering.  
Preliminary exploration of this possibility and its promise is one of the primary 
findings of the report.   

The challenges thus associated with high recovery processing plants include: 

• Reducing the capital and operating costs associated with processing 

• As with concentrate, finding available and cost-effective disposal options 
for the final wastes 

1.4.3.1 Regulatory Issues 
There is a regulatory issue associated with high recovery processing that is 
usually not a concern with conventional desalination processing.  The high 
recovery processing may produce concentrate, brine, or mixed solids that can 
contain contaminants at a level rendering the waste to be hazardous or of 
sufficient radioactivity to be of concern.  Because of this possibility, it is 
important to conduct a detailed water quality analysis of concentrate (as opposed 
to feed water) to pick up contaminants that might be present in low levels in feed 
but upon significant concentration may be present at problematic levels.   



6 

1.4.4 Selective Salt Recovery 
As mentioned, one potential approach to reducing costs is selective salt recovery 
(SSR), where individual salts are harvested in commercial grade qualities and 
marketed.  Income from the sale of one or more salts can offset other operating 
costs and reduce the environmental impact.  Removal of salts reduces the amount 
of salts left for disposal.  Removing carbonate species can also help reduce the 
process carbon dioxide (CO2) footprint. 

Examination of the issues involved with selective salt recovery suggests that the 
approach is quite feasible.  This position is further supported by identifying a 
company that has patented, developed, and licensed technology, outside of the 
United States, to selectively recover salts from a wide range of waste waters (11).  
Ultimately, widespread success will require the local manufacture of value-added 
products from recovered salts.   

1.4.5 Review of Nonconventional/Emerging Technologies 
Various technologies were reviewed for their potential application in municipal 
concentrate treatments.  Promising technologies include Geo-Processors’ SAL-
PROCTM (selective salt recovery processing), New Logic Research’s VSEPTM 
(high recovery membrane processing), and Powell Water System’s version of 
electrocoagulation (for pretreatment to remove contaminants and suspended 
solids).  A look at the sequencing (order) of desalination process steps revealed 
some surprising, nonintuitive benefits.  Most of these approaches have been 
incorporated in high recovery processing patents.   

1.4.5.1 Bench-scale Testing of Electrocoagulation 
Laboratory testing of electrocoagulation demonstrated significant potential for 
removing contaminants and suspended solids from feed water (or concentrate).  
Energy requirements for electrocoagulation decrease with increasing salinity 
(solution conductivity); and, thus, the technology is likely most cost-effective 
treating concentrate (or brine) as opposed to feedwater.   

1.4.6 Antiscalants 
Preliminary studies aimed at devising a simple method for utilities to use to 
indicate remaining time-effectiveness of antiscalant in concentrate were 
unsuccessful.  This was due to lack of reproducibility within the framework of 
using simple equipment. 

 

 



 

7 

2.  Introduction 
As stated in the executive summary, the purpose of the project was to identify 
promising avenues for addressing the growing challenges of municipal 
concentrate disposal through examination of issues and options for further 
treatment of desalination concentrate. 

The project objective is to identify and preliminarily evaluate approaches and 
technologies available to treat membrane concentrate or pretreat membrane 
system feedwater, such that the treatment will increase the options available for 
concentrate disposal. 

The need for such a study was based on the clear realization that new approaches 
and new alternatives to concentrate disposal will be needed to address a growing 
number of challenges.  To further define the particular needs and to better frame 
the project evaluation tasks, a more detailed analysis of conventional disposal 
options (than had previously been done) was undertaken.  Insights from this 
evaluation helped to focus other general project tasks.  In this manner earlier tasks 
influenced later tasks; and as a result, the project ‘evolved’ along directions 
suggested by findings.  As a consequence of this, findings occurred throughout 
the project and were communicated via several presentations (1, 2, 3, 4, 5, 6, 7, 8) 
during the course of the project.   

Much of the research effort took place in 2003 and 2004.  Results of the effort 
subsequently provided the framework, background, and impetus for other more 
recent work.  Most of the project results have been discussed previously and 
presented in some form.  Further, results from the project have been used to 
influence/determine research needs and projects (9), some of which have been 
completed.  The material, however, is still relevant in terms of framing the present 
and ongoing challenges of concentrate management; and it is in this light that the 
report is offered.  The report is aimed at clarity rather than detail, as it is the clear 
identification and distinction of issues and directions that are needed to support 
more detailed future research to develop new management alternatives. 

2.1 Project Tasks 

In the course of the investigation, several categories of treatments were defined to 
bring clarity to the landscape of possible treatments.  These categories include: 

• Reuse of concentrate 
• High recovery (including zero liquid discharge [ZLD]) processing of 

concentrate 
• Selective salt removal from concentrate 
• Contaminants removal from concentrate 



8 

Each of these categories was reviewed and evaluated as to the impact on ultimate 
concentrate disposal.   

Specific studies undertaken included: 

• Review and detailed characterization of conventional and other concentrate 
disposal options  

• Identification of technologies that might be used as part of treatment 
processing schemes 

• Characterization of issues associated with the selective recovery of salts 

• Preliminary testing of electrocoagulation as a possible treatment technology 

• Characterization of time effectiveness of antiscalants 

With the exception of laboratory tests addressing the time effectiveness of antiscalants 
and the treatment effects of electrocoagulation, the project research was nonlaboratory in 
nature. 

2.2 Report Content 

Chapter 3 contains a review of the five conventional concentrate disposal options.  
Chapter 4 discusses the broader topic of concentrate management options in order 
to bring clarity to this relatively new subject area.  Chapter 5 looks at one of the 
newer management options, selective salt recovery.  Chapter 6 reviews some 
technologies that may have potential to be part of high recovery (including ZLD) 
processing.  Results for bench-scale testing of one of the promising pretreatment 
technologies, electrocoagulation, are discussed in chapter 7.  Regulatory issues 
associated with further treatment of concentrate are addressed in chapter 8.  
Chapter 9 discusses the results of a laboratory study to better define remaining 
antiscalant longevity in concentrates.  Finally, chapter 10 presents project conclusions,  
and chapter 11 presents project recommendations. 

 



 

9 

3. Review of Conventional Disposal 
Options 

3.1 Background – Municipal Desalination 

The disposal of concentrate from advanced water treatment processes has been 
well documented (1, 2, 3, 10, 12).  At the start of 2003, 431 municipal membrane 
plants of size 25,000 gallons per day (gpd) or greater had been built in the United 
States.  This included 234 desalination plants using reverse osmosis (RO), 
nanofiltration (NF), and electrodialysis/electrodialysis reversal (ED/EDR) 
technologies and 197 low-pressure plants utilizing ultrafiltration (UF) and 
microfiltration (MF) technologies(2).  Figure 3.1 illustrates the growing number 
of plants with time, and figure 3.2 shows the number of different types of 
desalination plants that had been built.  Only 4 percent (%) of the desalination 
plants are seawater reverse osmosis plants, with only the Tampa Bay plant being 
larger than 2 million gallons per day (MGD) in size. 

 

 

Figure 3.1  Cumulative number of municipal membrane plants by year with capacity greater 
than 25,000 gpd. 
 

 

 

0

50

100

150

200

250

300

350

400

450

1960 1965 1970 1975 1980 1985 1990 1995 2000 2005

Year

C
um

ul
at

iv
e 

N
um

be
r o

f P
la

nt
s

BASIS:  all plants > 25,000 gpd

All Plants

Desalting 
Plants

Low -pressure
Plants

0

50

100

150

200

250

300

350

400

450

1960 1965 1970 1975 1980 1985 1990 1995 2000 2005

Year

C
um

ul
at

iv
e 

N
um

be
r o

f P
la

nt
s

BASIS:  all plants > 25,000 gpd

All Plants

Desalting 
Plants

Low -pressure
Plants



10 

 
Figure 3.2  Numbers and types of municipal membrane plants built through 2002. 
 
 
 

Figure 3.3 shows the number of operating desalination plants (total of 234) by 
State.  Florida has the most plants with 114, followed by California with 33, and 
Texas with 20.  The number and location of desalination plants have changed 
dramatically between 1993 and 2003.  In 1993, municipal desalination plants 
existed in only 13 States, with Florida having 61% of these plants.  As of 2003, 
25 States have desalination plants.  Of the plants built from 1993 to 2003, only 
28% of the plants were in Florida.  The growing size of plants (and, thus, of 
concentrate volume) with time may be seen in figure 3.4.  Of the desalination 
plants built prior to 1993, many were smaller than 0.1 MGD and few greater than 
(>) 6 MGD.  This situation is reversed for plants built between 1993 and 2003. 

An unpublished estimate (13) added another 36 desalination plants under 
construction since the last survey and through the end of 2004.  Of these plants, 
10 were in Florida, 8 in California, and 5 in Texas—as these States continued to 
be the centers of desalination activity.  No other States added more than two new 
desalination plants during this time period (PA-2, OK-2, MO-1, GA-1, NC-1,  
KS-1, MD-1, CO-1, SC-1, NE-1, and VA-1). 

 

0
20
40
60
80

100
120
140
160
180
200

BRO NF EDR SRO MF UF

Membrane Process

N
o.

 o
f m

un
ic

ip
al

 p
la

nt
s

Desalting processes Low-pressure processes



 

11 

 

Figure 3.3  Number of municipal desalination plants by State. 
 
 
 
 

 

Figure 3.4  Changes in desalination plant size before and after 1993. 
 
 

5

5

25 124

41
9

7

7 8

1

3

1

1

1

2

3

2

1

2

3

5

4

7

NUMBER OF DESALTING PLANTS BY STATE
(through 2004)

2

1

1
2

1

1

> 95% of plants
are inland brackish

water plants

0

5

10

15

20

25

30

35

40

< 0.1 MGD > 6.0 MGD

Plant size

%
 o

f t
ot

al
 

built
< 1993

built 
1993 - 2003

built
< 1993

built 
1993 - 2003



12 

3.2 Nature of Concentrate 

In general, membrane desalination processes produce a product water of total 
dissolved solids (TDS) lower than the feedwater and a waste stream of higher 
TDS than the feedwater.  For pressure-driven systems, such as RO and NF, the 
waste stream is referred to as concentrate.  For electrodialysis systems, combined 
nonproduct streams typically are referred to as waste.  For the purposes of the 
present discussion, EDR waste is considered to be similar to concentrate.  Some 
common characteristics of desalination concentrates are: 

• They are of higher salinity than the feed water. 

• They contain higher concentrations of most feedwater constituents.  

• Concentrate water quality is site specific because raw water and feedwater 
are site specific.  

• Concentrate is composed mainly of raw water constituents with some 
process-added chemicals.  Process-added chemicals may include: 
o Acid (sulfuric or hydrochloric)  

o Antiscalant (synthetic chemicals) 

o Residual chemicals from other pretreatment steps 

o Chlorine  

o Dechlorinating species (such as sodium bisulfite) 

Due to the relatively low levels of these chemicals in concentrate, concentrate 
reflects the composition of the raw water and has been described as ‘raw water 
concentrated.’  Environmental concerns, however, usually are associated with the 
increased salinity of concentrate, the increased concentrations of species present 
in the raw water, and the concentrations of process-added chemicals.   

The concentration factor, CF, relates the concentration of a given constituent in 
the concentrate to the feed concentration by the relationship (10): 

   CF  =  Cc/Cf0  =  (1 – R)-r                                            (1) 

Where CF is the concentration factor: 

Cc  is the concentration of the constituent in the concentrate stream 
Cf0  is the concentration of the constituent in the feedwater stream 
R  is the fraction of water recovery 
r  is the average fraction of the constituent rejected by the membrane 

 

For seawater RO (SWRO) membranes where ion rejections are close to unity 
(r = 1), the concentration factor relationship simplifies to the more familiar form: 



 

13 

   CF  =  Cc/Cf0  =  1/(1 – R)          (2) 

This expression can be used to estimate concentrate levels for ions and TDS for 
SWRO processes.  Due to the slightly lower but still very high ion rejections of 
brackish RO (BRO) membranes, the expression is also useful for BRO processes.   

For NF membranes where rejection of monovalent ions is considerably less than 
unity, individual ion and TDS concentration factors cannot be estimated in this 
way without the risk of considerable error.  Readily available membrane system 
software should be used to predict NF concentrate characteristics, which can also 
be used to predict SWRO and BRO concentrate characteristics.  

Table 3.1 defines the typical feed TDS range and recoveries for NF, BRO, and 
SWRO systems. 

 

Table 3.1  Typical operating ranges for NF and RO processes1 

Membrane 
system 

Feed  
TDS range 

(mg/L) 
Recovery 

(%) 

Minimum 
concentrate 

TDS 
(mg/L) 

Maximum 
concentrate 

TDS  
(mg/L) 

NF <1,000 90+  <1,000 2~12,000 
BRO 1,000–20,000 60–85 2,500 3~70,000 
SWRO 20,000 and above 30–60 ~28,000 4~70,000 

1 Milligrams per liter = mg/L; less than = <; approximately =~. 
2 Assuming 97% recovery and TDS rejection of 70%. 
3 Typically limited by solubility of sparingly soluble salts and silica—even when acid and 

antiscalants are used.  Higher membrane system recoveries and higher concentrate TDS levels are 